

VOLANT COOL AIR INTAKES
 PART NO.: 15037
 INSTALLATION INSTRUCTIONS

15037 PARTS LIST

1	VOLANT FILTER BOX	1	3 1/2" X 3" HUMP HOSE	1	TREE RIVOT
1	VOLANT FILTER BOX LID	3	10/32" SOCKET HEAD SCREWS	1	1/2" X 14 1/2" VINYL TRIM
1	VOLANT AIR FLOW DUCT	1	8 MM X 40 BOLT	1	SENSOR GASKET
1	RAM FILTER W/CLAMP	2	10 MM SCREWS	1	1" ELBOW FITTING
1	VOLANT ADAPTER	1	3/8" WASHER	6	1/4"-20 TRUSS HEAD SCREWS
2	#048 CLAMPS	3	1/4" WASHERS	6	1/4" RUBBER WASHERS
2	#056 CLAMPS	3	10/32" LOCK WASHERS		
1	3 1/4" X 3" SLEEVE	1	3/8" LOCK WASHER		

